

Test report

Test requirement: GB/T 20240-2006, GB/T 17657-1999

Test summary: Tested according to GB/T 20240-2006 (bamboo flooring) and GB/T 17657-1999 (Test methods of evaluating the properties of wood-based panels and surface decorated wood-based panels), the test results are as follows.

Date of Issued: May 15, 2009

Issued by ANJI QUALITY AND TECHNICAL SUPERVISION AND TESTING CENTER

<i>Test Item</i>	<i>Test Standard</i>	<i>Test Result</i>
<i>Moisture Content %</i>	<i>6.0—14.0</i>	<i>6.5</i>
<i>Hardness Mpa</i>	<i>≥55.0</i>	<i>133.0</i>
<i>Impregnated Peel Test mm</i>	<i>≤25%</i>	<i>0</i>
<i>Static Bending Strength Mpa</i>	<i>≥75</i>	<i>108.8</i>
<i>Formaldehyde mg/L</i>	<i>£1≤1.5</i>	<i>0.5</i>
<i>Average density (g/cm³)</i>		<i>1.18</i>
<i>Absorbent thickness expansion rate per 24h(%)</i>	<i>≤20</i>	<i>2.7</i>

For more information contact:

Eco-Smart, Inc. (888) 329-2705 ph info@eco-smart.com www.eco-smart.com